



PEIYORK EMBLEM/PEIYORK GROUP

Technical Report: (8817)254-0064
Date Received: Sep 11, 2017

Sep 15, 2017
Page 1 of 8

PEIYORK EMBLEM/PEIYORK GROUP

Sample Description:	EMBROIDERED PATCH WITH HEAT SEAL BACKING;100% POLYESTER TWILL AND POLYESTER THEAD COLORS		
Vendor:	N/A	Sample Size:	N/A
Manufacturer:	HONG DA AND HONG FA EMBROIDERY CO.	Style No(s):	HT-064
Buyer:	PEIYORK EMBLEM	SKN/SKU No.:	N/A
Labeled Age Grade:	N/A	PO No.:	N/A
Appropriate Age Grade:	N/A	Ref #:	N/A
Client Specified Age:	N/A	Country of Origin:	CHINA
Grade:			
Tested Age Grade:	N/A	Assortment No.:	N/A
UPC Code:	N/A	Country of Destination:	UNITED STATES
Test Starting Date:	SEP 11, 2017	Test Finished Date:	SEP 15, 2017

EXECUTIVE SUMMARY:

The sample(s) MEETS the following requirement(s):

- The total lead content of 100ppm requirements in substrate materials (Consumer Products Safety Improvement Act (CPSIA) of 2008).
- The BBP, DBP & DEHP content requirements of the Consumer Product Safety Improvement Act (CPSIA) of 2008 Sec. 108(a) Prohibition On Sale of Certain Products Containing Specified Phthalates.
- The DNOP, DIDP & DINP content requirements of the Consumer Product Safety Improvement Act (CPSIA) of 2008 Sec. 108(b)(1) Prohibition On Sale of Certain Products Containing Specified Phthalates.

To be continued

BUREAU VERITAS SHENZHEN CO.,LTD
DONGGUAN BRANCH

Harvey Xue
Manager, Analytical Lab

RT/SZ/QQ

REMARK

If there are questions or concerns on this report, please contact the following persons:

Report Enquiry: (86) 0769 85935656 Ext. 8819 CPSAnalytical.DG@cn.bureauveritas.com
Business Contact: (86) 0769 85893595

This report shall not be reproduced except in full, without the written approval of our laboratory.

EXECUTIVE SUMMARY:

Bureau Veritas Shenzhen Co., Ltd., Dongguan Branch
No.34, Chenwulu section, Guantai Rd., Houjie Town,
Dongguan City, Guangdong Province, China 523942
Tel: +86-769-85935656
Fax: +86-769-85991080
www.bureauveritas.com/cps

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.bureauveritas.com/cps> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



PEIYORK EMBLEM/PEIYIORK GROUP

Technical Report: **(8817)254-0064**

Sep 15, 2017

Page 2 of 8

The sample(s) MEETS the following requirement(s):

- The total lead content requirement(s) in jewelry according to the California Law, Health and Safety Codes section 25214.1-25214.4.2.
- The total lead content jewelry requirements of California Proposition 65 Settlement of Alameda Superior Court Case RG-04-162075.
- The total lead content requirement(s) in jewelry according to the California Proposition 65 settlement(s) of Alameda Superior Court Case Number(s) RG 10-545680 and RG 10-545687.
- The total cadmium content in jewelry requirements of California Proposition 65 Settlement of Alameda Superior Court Case RG-10-514803.
- The BBP, DBP & DEHP content requirement in key chains and jewelry according to the California Proposition 65 settlements of San Francisco Superior Court case numbers CGC-10-497729 and CGC-10-498981.

Note: No accessible surface coating was found on the submitted samples. Consequently, heavy metals analysis on surface coatings was not conducted.

Tested Component(s) Description List:

Test Item(s)	Item / Component Description(s)	Location(s)	Style(s)
I001	Red/dark green/light green/black/yellow/white/blue/purple embroidery/white fabric/white non-woven/transparent plastic	Embroidered patch	-



RESULTS:

Total Lead Content in Substrate Materials – Consumer Product Safety Improvement Act (CPSIA) of 2008 Sec. 101(a)(2)

Test Method : U.S. CPSC-CH-E1002-08.3 and U.S. CPSC-CH-E1001-08.3

Maximum Allowable Limit :	100 mg/kg
---------------------------	-----------

Test Item(s)	Result	Unit	Conclusion
	Total Lead (Pb)		
I001	ND	mg/kg	PASS

Note / key:

- ND = Not detected
- mg/kg = milligram(s) per kilogram
- Detection Limit (mg/kg) : 10

Phthalates Content in Children's Toys and Childcare Articles – Consumer Product Safety Improvement Act (CPSIA) of 2008 Sec. 108(a) Prohibition On Sale of Certain Products Containing Specified Phthalates - BBP / DBP / DEHP Content

Test Method : U.S. CPSC-CH-C1001-09.3

Test Parameter:	BBP	DBP	DEHP	-
Limit (%):	0.1	0.1	0.1	-
Test Item(s)	Result (%)			Conclusion
I001	ND	ND	ND	PASS

Note / key:

- BBP = Butyl benzyl phthalate
- DBP = Dibutyl phthalate
- DEHP = Di(2-ethylhexyl) phthalate
- ND = Not detected
- % = percent
- 10000 mg/kg = 1 %
- mg/kg = milligram(s) per kilogram
- Detection Limit (%) : Each 0.005



PEIYORK EMBLEM/PEIYIORK GROUP

Technical Report: **(8817)254-0064**

Sep 15, 2017

Page 4 of 8

RESULTS:

Phthalates Content in Children's Toys and Childcare Articles – Consumer Product Safety Improvement Act (CPSIA) of 2008 Sec. 108(b)(1) Prohibition On Sale of Certain Products Containing Specified Phthalates - DNOP / DINP / DIDP Content

Test Method : U.S. CPSC-CH-C1001-09.3

Test Parameter:	DNOP	DINP	DIDP	-
Limit (%):	0.1	0.1	0.1	-
Test Item(s)	Result (%)			Conclusion
I001	ND	ND	ND	PASS

Note / key:

DNOP = Di-n-octyl phthalate DINP = Di-iso-nonyl phthalate DIDP = Di-iso-decyl phthalate
 ND = Not detected % = percent 10000 mg/kg = 1 %
 mg/kg = milligram(s) per kilogram
 Detection Limit (%) : Each 0.005

TOTAL LEAD CONTENT IN JEWELRY (California Health and Safety Code, Sections 25214.1 to 25214.4.2)

Test Method : Acid digestion followed by Atomic Absorption Spectrophotometry Or Inductively Coupled Plasma Spectrophotometry

Classification : Anklet, arm cuff, bracelet, brooch, chain, crown, cuff link, hair accessories, earring, necklace, pin, ring, tie clip, ornamental watches, jewelry placed in the mouth that are NOT for first time body piercing or children's jewelry; detachable jewelry on clothing and footwear (such as charms).

Type	Material Description	Limit
I	Elastic, fabric, ribbon, rope and string / Nature decorative materials / Plastics or rubber	200 mg/kg
II	Electroplated Metal Alloys	60000 mg/kg
III	Surface Coatings / Other Components	600 mg/kg
IV	Un-plated Non-Class I metal #	15000 mg/kg

Test Item(s)	Type	Result	Unit	Conclusion
		Total Lead (Pb)		
I001	I	ND	mg/kg	PASS

Note / key:

ND = Not detected
 mg/kg = milligram(s) per kilogram
 Detection Limit (mg/kg) : 10



RESULTS:

TOTAL LEAD CONTENT IN JEWELRY (California Proposition 65 Settlement of Alameda Superior Court Case RG-04-162075)

Test Method : Acid digestion followed by Atomic Absorption Spectrophotometry Or Inductively Coupled Plasma Spectrophotometry

Classification : Jewelry such as anklet, arm cuff, bracelet, brooch, chain, crown, cuff link, decorated hair accessories, earring, necklace, pin and ring NOT for first time body piercing or children's jewelry

Type	Material Description	Limit
I	Elastic, fabric, ribbon, rope and string / Nature decorative materials / Plastics or rubber	200 mg/kg
II	Electroplated Metal Alloys	60000 mg/kg
III	Surface Coatings / Other Components	600 mg/kg
IV	Un-plated Non-Class I metal #	15000 mg/kg

Test Item(s)	Type	Result	Unit	Conclusion
		Total Lead (Pb)		
I001	I	ND	mg/kg	PASS

Note / key:

ND = Not detected

mg/kg = milligram(s) per kilogram

Detection Limit (mg/kg) : 10



RESULTS:

Total Lead Content in Jewelry – California Proposition 65 settlement(s) of Alameda Superior Court Case Number(s) RG 10-545680 and RG 10-545687

Test Method : Acid digestion followed by Atomic Absorption Spectrophotometry or Inductively Coupled Plasma Spectrometry.

Maximum Allowable Limit :	Type I	Paints on surface coating: 90 mg/kg
	Type II	Substrates: 200 mg/kg

Test Item(s)	Type	Result	Conclusion
		Total Lead (Pb)	
I001	II	ND	PASS

Note / key:

ND = Not detected

mg/kg = milligram(s) per kilogram

Detection Limit (mg/kg) : 10

RESULTS:

Total Cadmium Content in Jewelry – California Proposition 65 Settlement of Alameda Superior Court Case RG-10-514803

Test Method : Acid digestion followed by Atomic Absorption Spectrophotometry or Inductively Coupled Plasma Spectrometry.

Maximum Allowable Limit :	300 mg/kg
---------------------------	-----------

Test Item(s)	Result	Unit	Conclusion
	Total Cadmium (Cd)		
I001	ND	mg/kg	PASS

Note / key:

ND = Not detected

mg/kg = milligram(s) per kilogram

Detection Limit (mg/kg) : 10

BBP, DBP & DEHP Content in Key Chains and Jewelry – California Proposition 65 settlements of San



PEIYORK EMBLEM/PEIYORK GROUP

Technical Report: **(8817)254-0064**

Sep 15, 2017

Page 7 of 8

Francisco Superior Court case numbers CGC-10-497729 and CGC-10-498981

Test Method : Sample was extracted with organic solvent and then analyzed by Gas Chromatograph Mass Spectrometer.

Test Parameter:	BBP	DBP	DEHP	-
Limit (%):	0.1	0.1	0.1	-
Test Item(s)	Result (%)			Conclusion
I001	ND	ND	ND	PASS

Note / key:

BBP = Butyl benzyl phthalate

DBP = Dibutyl phthalate

DEHP = Di(2-ethylhexyl) phthalate

ND = Not detected

% = percent

10000 mg/kg = 1 %

mg/kg = milligram(s) per kilogram

Detection Limit (%) : Each 0.005



PEIYORK EMBLEM/PEIYORK GROUP
Technical Report: **(8817)254-0064**
Sep 15, 2017
Page 8 of 8

RESULTS:



END OF REPORT